£ 1Y)

LY Caniy U ens (g ghai b daalls o sl (aila g il smaall (o SN Lisle 5 a0 (e ST Uil g 2 (g S Uil
o) siall Jandl 138 83 0y Ul siia Ladla
adde il (oa dene Banr I Wgus 5 ) BAD s ) cpallall dle (531 (oY) ) ilaaall aleY g alall 5 5lia
PLU
B0l Sl s ) el e s parie Ja iy ioless CSUa e ) eldanll Jar Y (53 g sl )
ale 851 o ale @A) Zladll By 5k b 2ds dal (e et Ji ol A1 eligll 5 Aal i andY il s s (e

LAl s Y am s Ay sl

B PEUPRI: PEUNA PR PV IS S PP P S D PRPUR P

peele Wl 152 la cpa ) alall 3 e lal s o (g e 5 550 0 LS 5 n3 (a Lig pm Usale (3 )

o) SU LT ) el g aledl B s W 51555 jlie ad S8 (e g lig

) Laalet 3 caladi (i g s Ty LSS (o ) g 1015 il g Tae G ylall (35 0o g Lgus Uipas 00

e s




Table of contents
[...]
Increasing contact time allows greater amounts of contaminant to be removed from the water.
Contact is improved by increasing the amount of AC in the filter and reducing the flow rate of
water through the filter.(Cheremisinoff, 2002)

Adsorption is the process where molecules are concentrated on the surface of the
activated carbon. Adsorption is caused by London Dispersion Forces, a type of Van der Waals
Force which exists between molecules .London Dispersion Forces are extremely short ranged
and therefore sensitive to the distance between the carbon surface and the adsorbate molecule
They are also additive, meaning the adsorption force is the sum of all interactions between all the
atoms.(Cheremisinoff, 2002)

In general, the adsorbability of a compound increases with:(1) increasing molecular
weight (2) a higher number of functional groups such as double bonds or halogen compounds,

and (3) increasing polarisability of the molecule.(Cheremisinoff, 2002)

28




5.3 Nanofiltration (NF)

Nanofiltration (NF) Membrane technology has been the most water treatment technique
as it provides good quality of treated water . Its process allows separating monovalent from
multivalent ions, which are retained by the membrane with pores in 0.001-0.01 um size range.
The process can be used for separation organic compounds of moderate molecular weight from

monovalent ions present in the solution.(Zakrzewska, 2013)

Nanofiltration use gradient pressure to selectively transport solvent and certain solutes
through a membrane. The selectivity of nanofiltration membrane is determined by two
parameters, retention and permeability. retention depends on the size of compound and
molecular weight. permeability function of the valence of the salts and compounds in the
solution. that mean diluted solutions of mono-valent ions can permeation through a nanofiltration
membrane unhindered while multi-valent ions (i.e sulfate and carbonate) anions, and Cation can't
permeation through the membrane .Now the available Membranes have good chemical resistance
for treatment of acids, bases and oxidative media, this make the process suitable for large

number of separation process. (Zakrzewska, 2013)

Nanofiltration membranes(NF) have applications in several areas. One of the main
applications has been in wastewater treatment for agriculture, and drinking water production NF
can either be used to treat all kinds of water including ground, surface, and wastewater or used as
a pretreatment for desalination. NF membranes have been shown to be able to remove turbidity,
microorganisms and hardness, as well as a fraction of the dissolved salts. This results in a
significantly lower operating pressure and thus provides a much more energy-efficient process.
Similar to other membrane processes, a major problem in NF membrane applications is fouling.
(Zakrzewska, 2013)

In waste water treatment the main advantage for nanofiltration membranes :
*softens of water by removing calcium and magnesium ions.
*Separation of organic impurities (pesticides, insecticides )

*Filtration of acids and bases

29




* Reduction of salt contents of slightly brackish water
*Desalination of organic materials
*The removal of heavy metals from wastewater

* Nitrates removal

NF is similar to reverse osmosis, nanofiltration membranes are composite membranes
Similar to reverse osmosis membranes consisting a carrier structure and thin selective layer.
Because nano filtration uses less fine membranes and slightly more permeable, less pressure is
required for the separation compared to RO systems(which mean less operation energy is
required). Also the fouling rate is lower compared to Ro systems . Generally Reverse osmosis
focuses on the removal of all salts from water, whereas NF is useful for removal of specific salts
such as MgSO4.the main deferent between NF and RO show in table 5. (Zakrzewska, 2013)

Table5: Water from properties from RO &nanofiltration. (W2)

Parameter NF system RO
Sodium ion, Na*t 77% 99%
Calcium & magnesium ions, 94% 99%
,Cat*t& Mg** (Hardness)
Ironion ,Fett 95% 99%
Chloride ,Cl™ 83% 99%
Sulfate , S0,2~ 98% 999,
Bicarbonate, ,HCO3™ 92% 99%
Total organic compounds 98% 99%
TDS 50% 98%
Benefits
Pressure needed Low(50-100 psi) High (150-200 psi)
Flow Rate High Low
Storage tank Depends Always needed
Post filter Yes Yes
(if storage tank needed )
Fouling (Maintenance ) Low High
Corrosive effluent No Yes
Cost — effectively Yes (~50% less) No
Waste water % 30% Up to 85%
Environmental friendly Yes No
Membrane life 3-5 year 1-3 year
(low pressure etc) (high pressure etc)
Energy saving Yes No

30




To get better Results in treatment process use combination from nanofiltration and
reverse 0SMoses.

Nanofiltration Used as pre-filter for reverse osmosis in wastewater treatment systems this
give the opportunity to catch smalleparticles and disposal from pollutants much as its possible
also to get the maximum quality for treated water and special properties of nano sized particles
can be exploited in this combination Lower pressure required this give Lower operating cost.

5.4 Reverse Osmosis (RO)

Phenomenon osmotic happened when pure water and a salt solution are introduced on
opposite sides of a semipermeable membrane in a vented container, the pure water diffuses
through the membrane and dilutes the salt solution, At equilibrium, the liquid level on the saline
water side of the membrane will be above that on the freshwater side; this process is shown in
Figure (12) . The driving force responsible for the flow is osmotic pressure. This pressure has a
magnitude dependent on many factors such as membrane characteristics, water temperature, salt

solution properties and concentration.(Cheremisinoff, 2002)

By applying pressure to the saline water, the flow process through the membrane can be
reversed. When the applied pressure on the salt solution is greater than the osmotic pressure,
fresh water diffuses in the opposite direction through the membrane and pure solvent is extracted
from the mixed solution; this process is termed reverse osmosis (RO) is shown in Figure (12).
Reverse osmosis is a means for separating dissolved solids from water molecules in aqueous
solutions as a result of the membranes being composed of special polymers which allow water
molecules to pass through while holding back most other types of molecules.(Cheremisinoff,
2002)

31




A

Solvent Flow Direction
» Salt Flow Direction

Salt Pure
Solution | Water

Osmotic Solvent Flux Osmotic Eqguilibriuam

Applied
Pressure

AP = Ax

Osmosis

AP > Axn

Reverse Osmosis

Figure 12: Principle of Reverse Osmosis.

The factors that affect the performance of a Reverse Osmosis System are: Incoming
water pressure , Water Temperature , Type and number of total dissolved solids (TDS) in the tap
water and The quality of the filters and membranes used in the RO System. (Cheremisinoff,
2002)

Reverse osmosis can removes turbidity, including microbes and virtually all dissolved
substances. However, while reverse osmosis removes many harmful minerals, such as salt and
lead, it also removes some healthy minerals, such as calcium and magnesium. This is why water
that is treated by reverse osmosis benefits by going through a magnesium and calcium mineral
bed. This adds calcium and magnesium to the water, while also increasing the pH and decreasing
the corrosive potential of the water. Corrosive water may leach lead and copper from distribution

systems and household water pipes. (Cheremisinoff, 2002)

Major problem inherent in general applications of RO systems is fouling. There are three
technique to reduce the effect of fouling and to prevent structural damage to the membrane

which are:

32




(1) feed pre-treatment: Feed pre-treatment may include pH adjustment, filtration to remove
particulates, use of complexing agents to ionize slightly soluble salts and metals and the
addition of disinfectants for control of microbial growth.

(2) membrane cleaning is another approach used to control membrane fouling

(3) Use offluid instabilities, which can be used to reduce one important cause of membrane

fouling, namely, concentration polarization.(Abbas & Bastaki, 2000)

A typical reverse osmosis system consists of pretreatment and post-treatment filters as

well as the RO membrane as shown in figure (13)

Feed water
source:
wells or Pump High RO Energy
surface to RO pressure membrane recovery
water plant pump modules device

1 [rem——— ‘ Concentrate
I L_Q_')' FQ_'} E i X discharge
Possible |

pretreatment

Coagulation
Chemical injection ;

B

pH adjustment R
Chlorination/ { Distribution
Dechlorination Possible
Stripping posttreatment
steps:

Filtration through lime
Addition of lime
Stripping
Chlorination for disinfection

figure 13:Typical reverse 0sSmosis system

33




5.5 sand filter

5.5.1Definition:

type of filters which Remove solid particles from a suspension (two-phase system
containing particles and liquid) by passage of the suspension through a porous medium. In
granular filtration, the porous medium is a bed of granular material The main porous medium
usually used in sand filter is sand . Filtration rate is the Key process variable in this filter.
(Crittenden, et. al, 2012)

5.5.2types of the sand filter according filtration rate :
+ slow sand filtration
+ rapid sand filtration

the difference between the previous types explain in the table 6. (Crittenden, et. al, 2012)

Table 3: difference between slow sand filtration and rapid sand filtration

Process Characteristic Slow Sand Filtration Rapid Filtration

Filtration rate 0.08-0.25 m/h 5-15m/h
(0.03-0.10 gpm/ft2) (2-6 gpm/ft2)
Media effective size 0.15-0.30 mm 0.50-1.2 mm
Media uniformity
coefficient <2.5 <1.4
Bed depth 0.9-1.5m 0.6-1.8m
(3-5 ft) (2-6 ft)
Required head 0.9-1.8m 1.8-3.0m
(3-6 ft) (6-10 f)
Run length 1-6 months 1-4 days
Ripening period Several days 15min-2h
Pretreatment None required Coagulation
Dominant filtration Straining,
mechanism biological activity Depth filtration
Regeneration method Scraping Backwashing
Maximum raw-water Unlimited with proper
turbidity 10 NTU pretreatment

@Values represent typical ranges. Some filters are designed and operated outside of these
ranges.

34




5.5.3 Theory of sand filter design
The equations use in sand filter design are shown below(Crittenden, et. al, 2012):

FIltration rate = Q/A  cueeiiiieieeieeieeteeeeeeeneeneeensensenscensensennsnnmmensnnss 1))

Weight Retained
IWeight Retained

percentage of retained = 10090 cuveneenienrnneneenecmmeencnccneenanns 2)

percentage Commulative retained ,, =

percentage of retained ,, + percentage of retained;,_q..cccceeeereieiiniiiiiininnnnn. (€))

percentage of pass =100- percentage Commulative retained.......ccceeeveeeeereees 4)

uniformity coefficient :? ..................................................................... 5)
10

where:

Q= flow rate m/d
A= the area of filter

Dgo: 60th percentile media grain dimeter ,mm

D, : 10th percentile media grain dimeter ,mm

35




Chapter Six:- ExperimentalWork

In the experimental work, a purification pilot system of advanced treatment was
designed and constructed. this system was used to purify water which was brought from Nablus
western wastewater treatment plant. the design of this system was explained in section 6.1.

6.1 Design of pilot system

The pilot system which was used in purification includes several parts which are sand

filter, static head, pipe, pump and microfilter. Different sampling point was taken to study the

quality of water as shown in the figurel4.

Sampling point

Charcoal
45cm

Sand

Ssampling
25cm Sampling point

point

gravile
= Wl : e
S LM )
, | FIITI-L..

Figure 14: sand and microfiltration system.

36




6.1.1 sand filter design
Treated wastewater after secondary treatment was pumped at constant flow rate

through the sand filter. The static head was kept constant. The sand filter was designed by using

the previous theory as following:

6.1.1.1 Tri-media

filter consists of anthraciteas the top layer but in experimental work charcoal was used
because the anthracite is very expensive, sand as the middle layer, and gravel as the bottom
layer. The charcoal layer is 0.45m deep, the sand layer is typically 0.25m deep, and the gravel

layer is 0.15m deep accordingto table 7.as shown figure 15. (Dives, 2002)

37




Table 4: Design criteria for tri-media filters.

Reported

Parameter range Recommended
Anthracite coal on top
Effective size 0.9-1.4 mm
Uniformity coefficient 1.4-1.75
Shape factor (f) 0.46-0.73
Porosity 0.53-0.60
Specific gravity 1.45-1.75
Depth of medium 0.4-05m
Sand in middle
Effective size 0.45-0.55 mm
Uniformity coefficient 1.4-1.65
Shape factor (f) 0.7-0.95
Porosity 0.4-047
Specific gravity 2.65
Depth of medium 0.15-03m
Garnet on bottom
Effective size 0.20-0.35 mm
Uniformity coefficient 1.2-2.0
Shape factor (f) 0.6
Specific gravity 3.6-42
Depth of medium 0.075-0.15m
Filtration rate 10-25 m/h =15m/
Backwash rate 37-45 m/
Backwash duration” 10-20 min =15 min
Surface wash rate

Revolving arms 1.2-1.8 mh

Fixed arms 4.9-10 m/h
Underdrain

Pipe lateral Yes

Block Yes

Alr scour No—if total depth of medium

=0.75m

Alr scour 0.6-1.5 m*/min - m if total medium

depth > 1'm

38




Water Head (H)

charcoal (45 cm)

sand (25 cm)

gravel (15 cm)

Figurel5:pilot sand filter design

6.1.1.2 Sand flow rate
According the assumption filtration rate about 8m*/m?.d. the flow rate is equal 0.063m*/d.

by using equation (1) .
6.1.1.3 sieve analysis
sieve analysis for charcoal and sand was done to know participledistribution in sand
filter and to determine uniformity coefficient UC for the media to make sure that is in
standard range. Different mesh size was used to sift the media to separate the particles
according to its size and determine the weight of particles in each mesh.The result of sieve

analysis is shown in table8, 9. Sample of calculation was presented bellow to calculate UC.

Sample of calculation for charcoal head loss and uniformity coefficient :

According to equation 2:

39




percentage of retained for mesh 2= % * 100%

= 4.66%

According to equation 3:

percentage cumulative retained = 0.0+4.66
=4.66%

According to equation 4:

Percentage of pass = 100-4.66

=95.34%

—Derive the relation between the percentage of pass VS the size of sieve mesh as figure 16
From figure 16

Dgo= 1.5, D1p=1.16

According to equation 5:

UC=1.293

—For anthracite UC it is in the range as shown in table 7

40




Sieve analysis result for charcoal

Table 5: mass distribution

for charcoal

Elg-ve Size(mm) \r/eﬁ;?r?; q (;/e(:)taine d o Cumulative retained % | % of pass
8 2.36 0 0.00 0.00 100.00
10 2 35 4.66 4.66 95.34
12 1.7 178 23.70 28.36 71.64
14 1.4 216 28.76 57.12 42.88
16 1.18 242 32.22 89.35 10.65
18 1 51 6.79 96.14 3.86
20 0.85 12 1.60 97.74 2.26
25 0.71 5 0.67 98.40 1.60
30 0.6 3 0.40 98.80 1.20
35 0.5 9 1.20 100.00 0.00
40 0.425 0.00 100.00 0.00
45 0.355 0.00 100.00 0.00
50 0.3 0.00 100.00 0.00
Pan 0.00 100.00 0.00
Sum 751.00 100.00

1
SIZE (mm)

Figure 16: mass distribution for charcoal

Do =1.16
Deo=1.5

U.C=1.29 within the range

41




Sieve analysis result for sand

Table 6: mass distribution for sand

Sieve No. | Size(mm) | Weight Retained | % of retained | Cumulative retained % % of pass
8 2.36 0 0.00 0.00 100.00
10 2 0 0.00 0.00 100.00
12 1.7 0 0.00 0.00 100.00
14 14 0 0.00 0.00 100.00
16 1.18 0 0.00 0.00 100.00
18 1 0 0.00 0.00 100.00
20 0.85 23 2.67 2.67 97.33
25 0.71 217 25.23 27.91 72.09
30 0.6 325 37.79 65.70 34.30
35 0.5 151 17.56 83.26 16.74
40 0.425 71 8.26 91.51 8.49
45 0.355 49 5.70 97.21 2.79
50 0.3 4 0.47 97.67 2.33
Pan 20 2.33 100.00 0.00
Sum 860.00 100.00

1
SIZE (mm)

Figure 17: mass distribution for sand

DlO =.426
Dso = .68
U.C= 1.60 within the range

42




Figure 18: experimental sand filter

6.1.1.4Static head design

On sand filter water was used for the first run. Many of trial was made at different head
until the flowrate which is calculated(0.063m%/d) was achieved.the water head was found about